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Treatment algorithm for autonomic dysreflexia for people 
with spinal cord injury

Look for other causes of nociception.
Exclude intra-abdominal pathology, epididymo-orchitis, 

pressure injuries, burns, ingrown toenail, fracture. Ensure 
adequate analgesia (eg. morphine) is given when there 
is a persisting cause of unknown noxious stimulation.

If BP not settling promptly or cause not identified,
admit to hospital for BP control and investigation.

Intravenous medication may be necessary.
Contact spinal physician or registrar on call at your 

nearest spinal unit for specialist advice.

Symptoms and signs of autonomic dysreflexia (AD)
Ask person and carer if a cause is suspected

(Common causes to exclude first are: 
1. Bladder Distension, 2. Constipation).

Monitor BP every 
15 minutes for 1hr. 

Contact Spinal 
Unit for specialist 
advice if required.

Check Blood Pressure (BP)
Is BP ≥20mmHg above their baseline level?

(Note: BP in a person with tetraplegia or high
paraplegia is typically low (e.g. 90-100/60mmHg))

Note: this requires immediate intervention.
Monitor BP and pulse every 2-5 mins until symptoms 

have resolved. Sit person upright and lower legs, 
if possible. Loosen any tight clothing and leg straps.

Remove compression stockings and abdominal binder.

Check for baldder distension.
How does person empty bladder?

By intermittent self-catheterisation, reflex or 
'spontaneous' voiding

Check BP before proceeding. 
Is systolic BP >150mmHg?

Insert generous amount of 2% lignocaine gel
(topical anaesthetic) into urethra or SPC tract;

wait 3-5 mins and pass or replace catheter.

If the bladder is overdistended, drain 500mL initially, 
then 250mL every 10-15 mins to avoid hypotension.

Is AD resolving?

Check for constipation.
Insert generous amount of 2% lignocaine gel 

(topical anaesthetic) into rectum; wait 3-5 mins, 
then perform gentle PR exam.

Is rectum empty?

NO

Check for kinked 
tubing, full leg 
bag or blocked 

catheter.
Estimate volume in 
leg bag; compare 
with fluid intake 
and usual urine 

drainage pattern.

By indwelling urethral (IDC)
or suprapubic catheter (SPC)

YES

Monitor BP for
2 hours to ensure 
no recurrence of 

AD. If symptomatic 
hypotension, lay 
the person down
and elevate legs.

If symptoms of AD 
recur contact 

a spinal physician 
urgently.

YES

IDC or SPC
is blocked.

Irrigate catheter
gentlywith no 

more than 15mL 
of normal saline

YES

Is catheter 
draining

satisfactorily?

NO

YES Before administering 
any anti-hypertensive 

medication, always check 
for recent use of 

medication for erectile 
dysfunction. Do not use 
glyceryl trinitrate spray, 

tablets or patch if 
sildenafil (Viagra) or 

vardenafil (Levitra) has 
been used in last 24 hours 

or tadalafil (Cialis) has 
been taken within 

48 hours (or 4 days  
in elderly patients).

Monitor for hypotension.

Warning:

Is glyceryl trinitrate 
contra-indicated
or unavailable? 

Request assistance 
from another person

YES

NO NO

Administer 1 
Nitrolingual spray OR
Anginine (300mcg for 

adults, 150mcg for children 
between 12-16 years) under 

tongue. Dose can be 
repeated in 5-10 mins 

(up to 3 doses in 30 mins).
Alternatively, apply one 
5mg/24hours glyceryl 
trinitrate transdermal 

patch to chest or upper 
arm (Note: Remove patch 

once stimulus and
hypertension has resolved 

or if BP drops too low).

Administer 25mg captopril
sublingually or other short 

acting, rapid onset
anti-hypertensive agent

NO

NO
If rectum is full and 

systolic BP <150mmHg, 
perform digital removal 

of faeces.

If Systolic BP ≥150mmHg
1. Administer glyceryl 
trinitrate or captopril 

as above.
2. If AD worsens with

disimpaction, stop 
immediately, instill 
additional topical 
anaesthetic and 

recommence evacuation
of the rectum when

BP <150mmHg.

Is catheter 
draining

satisfactorily?

If systolic BP increases
≥20mmHg above resting level?

YES

Initiate 
immediate 

medical
review

After AD episode, document episode and treatment given, educate patient and evaluate for preventative measures and medications 
(e.g. add anticholinergic medication, increase frequency of clean intermittent self-catheterisation, change bowel program).

NO


